@

TRIANCO)

CENTRAJET 18/28
35/39
44/73







Redfyre Part No. Redfyre Part No.
Item No. COMPONENT 18/28 35/39 Item No. COMPONENT 18/28 35/39
1 No.10 x " Ig. Pozidriv Self Tap Screws 90988 17 No. 6 x %" Ig. Self Tap Screws 91003 91003
2  Flue Offtake Cover Plate 25038 18 %" BSW x §" Ig. Round Head Screws 90302 90302
3  Top Panel 25037 25037 19 #%" BSW Nut 94167 94167
4  Side Panel (left hand) 25035 25035 20 1" Grommett 99504 99504
5  Side Panel (right hand) 25036 25036 21 %" Grommett 99505 99505
6  Front Panel 25039 25039 22  Control Box 25049 25049
7  Control Mounting Chassis 25040 25040 23  Thermostat 25033 25033
8  Control Mounting Chassis Cover 24 Knob 25061 25061
(Programmer Model) 25041 25041 25  Programmer 25053 25053
Control Mounting Chassis Cover 26  ldentification Label 25065 25065
Not lllust. (Non-programmer Model) 25067 25067 27  No. 6 BA x " lg. Cheese head Screw 90994 90994
9 Badge 25066 25104 28  {" BSW x {" Ig. Round Head Screw 90357 90357
10  Strike 95162 95162 29 1" BSW Nuts 94159 94159
11 Latch 95163 95163 30 1 BA x 2" Ig. Cheese Head Screw 90414 90414
12 4 BA x }" Ig. Cheese head Screw 90408 90408 31 1 BA Nut 94127 94127
13 1" o.d. Washer 92125 92125 32  {” Washer 92108 92108
14 4 BA Hex. Nut 94133 94133 33  Photocell 25098 25098
15  Thermostat Mounting Bracket 25043 25043 34 Clip 951156 95115
16 Programmer Mounting Bracket 25042 25042 35  Programmer and Thermostat Bracket
(replaces items 15 & 16) 25099 25099



Redfyre Part No. Redfyre Part No.

Item No. COMPONENT 18/28 35/39 Item No. COMPONENT 18/28 35/39
1 Boiler Body 25007 25101 13 %" Washer . 92102 92102
2 }" BSW. Nut — Brass 94118 94118 14 %" BSW.x 1" Ig. Round Head Screw 90399 90399
3  {” Washer 92101 92101 15 %" BSW. Nut 94167 94167
4 1" BSW. Nuts — Steel 94159 94159 16 2" BSP. Plug 99166 99166
5  Flue Cover Plates 25010 25010 17  Burner Mounting Door 25026 25026
6  Flue Cover Gasket 25011 25011 18 %" BSW. x 5” Ig. Bolt 90991 90991
7  Side Panel Support Bracket 19 Burner Door Insulation 25027 25027

(right hand) 25044 25044 20  Insulation Retaining Plate 25008 25008
8  Side Panel Support Bracket 21 %" Fibre Glass Rope 98131 98131
(left hand) 25045 25045 22 No.8x$%"lg.
9 {”" BSW. Nut 94159 94159 Posidriv Self Tapping Screw 90998 90998
10  Top Panel Support Stay 25072 25072 23  Target Face Shield 25025 25025
1" Clamp 25009 25009 24 Baffle Assembly 25012 25012

12 &" BSW. Nut 94109 94109 25  Sample Hole Plug 90999 90999



NU-WAY BURNER ASSEMBLY

Item

O WN -

O 0o~

10
11
12

13
14
15
17

18
19

20
21
22

1514 13 12

COMPONENT

Photocell, Satronic FZ711R

Photocell Petercem 8210

Ignition Transformer, Parmeko Type 18mA

Electrical Connector Box

Motor Capacitor 4 uF 400v., AC. W Kg

Motor, 160 W (1/5 hp) 2 pole, 1 phase, 50 Hz.

Fan Impeller 146 mm. (53") x 73 mm. (22") wide x 8 mm. Bore

Air Inlet Sleeve
Air Damper
Coupling — Motor Dog
Coupling — Rubber
Coupling — Pump Dog
Oil Pump, Danfoss RSL 028
Oil Pump, Sundstrand A2M
Oil Line, Solenoid valve to Pump inc. connectors (Danfoss)
Oil Line, Solenoid valve to Pump inc. connectors (Sundstrand)
Solenoid Valve WHS
Solenoid Valve DUNGS
Oil Line, Solenoid Valve to Oil Inlet Pipe inc. connectors
Electrode Leads
Electrodes
Oil Inlet Pipe inc. electrode clamp
Nozzles — 1-5 gal. AR 80°
1-75 gal. AR 80°
200 gal. AR 80°
2:25 gal. PLP 80°
25 gal. PLP 80°
Diffuser Head 73 mm. (22" @) x 27 mm. (14%") @ hole
Draught Tube 105 mm. @ 90-5 mm. (43" @ x 35"
Swirler Cone 79-4 mm. @ (33" Q)

Part
No.

25441
25098
25420
25449
25447
25411
25412

25419
25418
25413
25414
25415
25416
25256
25427
25461
25136
25137
25428
25448
25423
25422
25190
25424
25425
25426
25191
25421
25409
25408

(2]

10
11



SELECTOS BURNER ASSEMBLEY

SEE SEPERATE DIAGRAM FOR OIL PIPE

WITH SOLENOID VALVE ASSEMBLIES

Redfyre Part No. Redfyre Part No.

Item No. COMPONENT 18/28 35/39 Item No. COMPONENT 18/28 35/39
1 Draught Tube Assembly 25073 25106 20  lIgnition Electrode 25083 25083
2 Mounting flange — — 21 Electrode Clamp — top — -
3 Air Control Slide 25080 25080 22  Electrode Clamp — Bottom — —
4 Air Control Knob — — 23  Screw. Cheese head.
5 Fan Housing — — 5 mm. dia. x 0-8 mm. pitch x 20mm. Ig. — —
6 Motor 25074 25074 24 Nut.5mm. dia x 0.8 mm. pitch — —
7 Screw. Pan head head 6 mm. dia. x 25  Washer. 5 mm. shakeproof — —

1 mm. pitch x 16 mm. Ig. — — 26  Flame Stabiliser 25082 25161
8 Fan - Torin 25090 25090 27  Nozzle 0-75 U.S.Gall/h 25059 25093 25096

Smiths 25091 25091 0-65 U.S.Gall/h 25058 25092 25095

9 Coupling — Motor Dog 25087 25087 1-00 U.S.Gall/h 25060 25094 25097
10  Coupling — Rubber Tube — 1-2 U.S.Gall/h 25107 25113 25115

Minimaster Pumps 25088 25088 1-35 U.S.Gall/h 25108 25114 25116

Sundstrand Pumps 25144 25144 28 Nozzle Holder 25081 25081
1 Coupling — Pump Dog 25089 25089 29  Qil Pipe Assembly — Minimaster Pump 25077 25077
12 Oil Pump — Minimaster Type V 25078 25078 30 §“BSPx {" BSP Female Elbow — —

Sundstrand A2L 25135 25135 31 Nozzle Oil Tube and Adjustment

13 Screw Allen socket head. Assembly — —

8mm. .dia. x 1:25 mm. pitch x 20 mm.lg. — — 32  Inspection Window 25076 25076
14 Flexible Oil Line — Minimaster Pump 25079 25079 33  Screw. Pan head.
15 Flare Fitting and Elbow 99215 99215 4 mm. dia. x 0-7 mm. pitch x 8 mm. Ig. — -—
16 Electrical Connections Box — — 34 Flexible Oil Line — Sundstrand 25162 25152
17 Screw. Round head %” BSW x " Ig. — — 35 Oil Pipe Assembly — Sundstrand Pump
18 Transformer Mounting Bracket — — See diagram of Solenoid Valve
19 Transformer Danfoss 52L0003 25084 25084 arrangements.

Parmeko P726000 25085 25085
Savage 23A10 25086 25086



CENTRAJET 18/28 & 35/39
ARRANGEMENT OF SOLENOID VALVES

1& 8

Item Redfyre
No. COMPONENT item No.

1 Oil Pump — Sundstrand A2ZCL 25135

2 Oil Pump — Minimaster Type V 25078

3 Pipe Assembly — straight 25140

4  Elbow — §” BSP/4" flare 99175

5 Solenoid Valve 25136, 25137

6 Pipe Assembly — curved 25141

7  Nipple — §" NPT/3" flare

8  Oil Pump Danfoss MSLB (Alternative) 26245



Later models of Centrajet 18/28 and Centrajet 35/39 have the Solenoid Valve
arranged as shown.
Note : Different Oil Pump No: 25175 or 25236

Item COMPONENT Redfyre
No. item No.
1 Oil Pump — Sundstrand A2L 25175
2  Nipple —§" NPTF/§" BSP 99232
3  Solenoid Valve 25136 & 25137
4  Elbow—}” BSP/{" Flare 99175
5 Pipe Assembly 25176
6  Nipple — 3" Flare/}" BSP 99100
7  Elbow — 3" BSP Female/4” BSP Female 99231
8 Oil Pump Danfoss MSLB (Alternative) 26245

To remove Solenoid Valve undo flare nut on pipe. Release the Allen Cap Screws holding
the Qil Pump and withdraw pump.

The Solenoid Valve can then be removed.

Fitting is a reversal of the above procedure, making sure that the pump drive coupling
is correctly engaged.






Item
No.

N O R WN -

©o

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

CASINGS

COMPONERNT

No. 7 x 10 mm. Type ‘A’ Pan. Hd. ‘Pozidriv’ S.T. Screw
Control Box Base

Limit Thermostat

Boiler Thermostat

Control Knob

Amber Neon Signal Lamp

Burner Control Box Satronic
Petercem

M3 x 10 mm. lg. Pan. Hd. Setscrew
M3 Hex. Nut

Control Box W.U.

M3 x 20 mm. Ig. Pan. Hd. Setscrew
6-way Terminal Block

Insulation

Mains Label

M5 Hex. Nut

M5 Washer

M5 x 20 mm. lg. Pan. Hd. Setscrew ‘Pozidriv’
Earth Label

Mains Cable Clamp

Plug Connector Pos-lock

No. 8 x 10 mm. Type ‘Z’ Pan. Hd. ‘Pozidriv’ S.T. Screw
Captive Nut

Panel Support Brackets

Top Panel

Side Panel L.H.

Side Panel R.H.

Front Panel

Control Box Cover

CAP Connector Pos-lock

Part
No.
91044
25202
25157
25156
22055
96250

25440
25205

91062
94215

25200
91063
96272
98108
96193
94221

92195
91033
96155
95166
96251

91173

94236
25201

25196
25195
25194
25198
25199

96271






Item
No.

© 0 N O g A W N =

N N N N N N N NN = 2 e e w2 wd =d ed o oo
0 N O O P W N =2 O O 0 N O O H» W N = O

BOILER

COMPONENT

Boiler Body

Captive Nut

No. 8 x 10 mm. Type ‘Z’ Pan. Hd. ‘Pozidriv’ S.T. Screw
Fibre Washer

Side Panel Support Brackets
M6 Washer

M6 Hex. Nut

Copper and Glass Fibre Washer
Phial Pocket

M8 Hex. Nut

M8 Washer

Burner Mounting Door Clamp
Cleaning Door Insulation
Damper Mounting Plate
Damper Flap Seat

Damper Flap

M5 Washer

No. 7 x 10 mm. Ig. Type ‘A’ Pan. Hd. ‘Pozidriv’ S.T. Screw

M6 Wing Nut

Flue Offtake Insulation Baffle

No. 8 x 20 mm. Pan. Hd. 'Pozidriv’ S.T. Screw
Burner Mounting Door

M8 x 130 mm. Ig. Hex. Hd. Bolt

Burner Door Insulation

Insulation Retaining Plate

19 mm. dia. Fibre Glass Rope

Baffle Assembly R.H.

Baffle Assembly L.H.

Part
No.
25112
94233
91173
92155
25174
92189
94218
92145
25158
94219
92169
25178
25186
25163
25204
25203
92188
91044
94225
25185
91055
25134
91018
25183
25180
98155
25125
25131



